



Drug Name: Orilissa (elagolix)

Date: 2/2019

Drug Name:	Orilissa (elagolix)
Exclusions	-Severe Hepatic Impairment (Child-Pugh Class C) -Moderate Hepatic Impairment (Child-Pugh Class B) at a dose greater than Orilissa 150mg daily
Required Medical Information:	<ul style="list-style-type: none">• Orilissa being used for Endometriosis related pain that is moderate to severe• Member tried and failed or have a contraindication to two of the following: Norethindrone 5mg Tablets, Danazol, Zoladex injection
Quantity Limit	
Coverage duration:	<ol style="list-style-type: none">1. Orilissa 200mg twice daily with Dyspareunia – 6 months (max duration of therapy)2. Orilissa 150mg daily – 24 months (max duration of therapy)3. Orilissa 150mg daily with Moderate Hepatic Impairment (Child-Pugh Class B) – 6 months (max duration of therapy)